



国家陶瓷检测重点实验室联盟
STATE KEY TESTING LABORATORY UNION OF CERAMICS
国家建筑卫生陶瓷检测重点实验室
STATE KEY TESTING LABORATORY OF BUILDING CERAMICS AND SANITARY WARE
佛山出入境检验检疫局检验检疫综合技术中心
INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU



中国认可
国际互认
检测
TESTING
CNAS L1978



TEST REPORT

Test report No.: 25201801185

Page 1 of 1

Applicant: STARSTILE

Address of Applicant: 3903 DEYUAN THE NO.1 MANSION DENGHU WEST ROAD GUICHENG FOSHAN GUANGDONG CHINA

Name of Sample: CORDOBA

Mark of Samples: / Sizes of Sample: 60cm × 60cm

Source of Samples: Samples selected by applicant Quantity of Samples: 2 Pieces

Received on: 2018-03-22 Test Date: 2018-03-23

Test Standard: ANSI A137.1-2012 American National Standard Specifications for Ceramic Tile

Results of Inspection:

Test Item	Test Method	Test Result
Dynamic coefficient of friction	ANSI A137.1-2012	Wet DCOF Value (μD): 0.60

*** **
End of Test Report

Stamp of inspection unit



Authorized Signatory 肖景红 Date 2018-03-27
XIAO JINGHONG



声明: 1、我们已尽所知所能实施上述检验, 不能因签发本报告而免除有关各方根据合同和法律所承担的责任和义务; 2、未经本实验室书面许可, 不得部分复制本报告; 3、本报告仅是样品的检测结果。
Notes: 1. All inspections are carried out conscientiously to the best of our knowledge and ability. This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2. This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory. 3. The results in this report apply to the samples only.
广东省佛山市禅城区魁奇一路澜石(国际)金属交易中心十八座二楼 2/F, Building 18, Lanshi International Metal Exchange Center, Kuiqi Road, Chancheng District, Foshan, Guangdong, China 528011
Tel: 86-757-83960558 83827991 Fax: 86-757-83827971 E-mail: fsiqtc@163.com url: http://www.fsiqtc.com/

FSIQTC-T 1(1)

检验单位盖章
Stamp of test unit



仅仅签字: 肖景红 Date 2018-03-27
Authorized Signatory XIAO JINGHONG